
   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 13 

 

 gmpopcorn.com

8 oz. Kettle Assembly – 49472N 

 

  

13 

14 

15* 

16 

17 

18, 16 

19 20 

*See Parts 

List note. 

Complete Agitator Assembly 

(Includes Lids) 

3 

4 

5 6 

10 11 12 

9 

Complete Agitator Assembly 

(Includes Lids) 1 

2 

 Overall Ket tle im age  5 60 00 S how n

26, 27 

Element View 

 

25 

31, 30 32 29 28 

24 

23 

22 

Complete Kettle Bottom Assembly includes  

Kettle Shell and Kettle Lead Assembly 
21 

**Apply Loctite 246 to bottom of 

set screws before installing. 

7 

5 

1 

10 

8** 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 14 

 

 gmpopcorn.com

Kettle Assembly – 49472N Parts List  

Item Part Description 
Part No. 

49472N 
1 ACORN NUT 47702 

2 8-32 X 1/2 PHIL PAN M/S 47141 

3 6 Oz. KETTLE SHELL 49431 

4 6 Oz. KETTLE LEAD ASSY  49328 

5 DUMP HANDLE RH 49314 

6 DUMP HANDLE KNOB 47110 

7 SPACER (For Dump Handle) 49362 

8 8-32 X 1” SET SCREW 77933 

9 LID & AGITATOR ASSY (Complete Assembly) 49906N 

10 KETTLE CROSSBAR ASSEMBLY 49907N 

11 FRONT LID W/FORMED LIFTER    49017 

12 REAR KETTLE LID 49016 

13 AGITATOR BEARING HUB 43434 

14 NEEDLE BEARING 47106 

15* 

SPUR GEAR KIT (Includes 2 gears with set 

screws.  Always replace Agitator Spur Gear 

and Kettle Drive Motor Gear as a set.) 

47059K 

16 SET SCREW #10-32 X 3/16 41742 

17 6 Oz. AGITATOR SHAFT  69710 

18 SET COLLAR 5/16 ID 5/8 OD 46649 

19 AGITATOR WEIGHT  69715 

20 6 Oz. STIR ROD 69714 

Kettle Bottom Assembly – Element View 

21 

8 oz. KETTLE BOTTOM ASSEMBLY (Complete 

Assembly - includes Kettle Shell, Kettle Lead 

Assembly and parts listed below) 

49489N 

22 6 oz. KETTLE GASKET 49368 

23 6 oz.  CLAD KETTLE 49596 

24 120 VOLT 1125 WATT HEAT ELEMENT 49529 

25 ELEMENT CLAMP 49532 

26 5/16-18 SERRATED LOCK NUT 49317 

27 5/16-18 X 3/4 SQUARE HEAD BOLT 49446 

28 
450°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76089 

29 THERMOSTAT SHUNT BAR 47193 

30 
8-32 TOP LOCK NUT (where used, always 

replace lock nut if removed) 
67943 

31 8-32 x 1 SS HEX SC (Holds Thermostat) 49076 

32 
525°F THERMOSTAT  

(Two 6-32 X 3/16 Screws Included) 
76702 

 

  



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 15 

 

 gmpopcorn.com

Kettle Lead Assembly (49328) – Individual Parts Breakdown 

  

 

Item Part Description Qty. 
Part No. 

49328 
1 KETTLE PLUG 15A TWIST LOCK 1 49329 

2 SS FLEX CONDUIT – 16 IN LONG 1 77079-16 

3 7/16 CONDUIT BUSHING 1 77080NM 

4 CONNECTOR 90 DEGREE 1 46241 

5 KETTLE LEAD WIRE RED 1 49086 

6 KETTLE LEAD WIRE WHITE 1 49087 

7 KETTLE LEAD WIRE GREEN 1 49159 

 

  

 

 

 
“A”

“A”

VIEW A-A

4 

5 

3 2 

1 

6 

7 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 15 

 

 gmpopcorn.com

Kettle Lead Assembly (49328) – Individual Parts Breakdown 

  

 

Item Part Description Qty. 
Part No. 

49328 
1 KETTLE PLUG 15A TWIST LOCK 1 49329 

2 SS FLEX CONDUIT – 16 IN LONG 1 77079-16 

3 7/16 CONDUIT BUSHING 1 77080NM 

4 CONNECTOR 90 DEGREE 1 46241 

5 KETTLE LEAD WIRE RED 1 49086 

6 KETTLE LEAD WIRE WHITE 1 49087 

7 KETTLE LEAD WIRE GREEN 1 49159 

 

  

 

 

 
“A”

“A”

VIEW A-A

4 

5 

3 2 

1 

6 

7 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 15 

 

 gmpopcorn.com

Kettle Lead Assembly (49328) – Individual Parts Breakdown 

  

 

Item Part Description Qty. 
Part No. 

49328 
1 KETTLE PLUG 15A TWIST LOCK 1 49329 

2 SS FLEX CONDUIT – 16 IN LONG 1 77079-16 

3 7/16 CONDUIT BUSHING 1 77080NM 

4 CONNECTOR 90 DEGREE 1 46241 

5 KETTLE LEAD WIRE RED 1 49086 

6 KETTLE LEAD WIRE WHITE 1 49087 

7 KETTLE LEAD WIRE GREEN 1 49159 

 

  

 

 

 
“A”

“A”

VIEW A-A

4 

5 

3 2 

1 

6 

7 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 15 

 

 gmpopcorn.com

Kettle Lead Assembly (49328) – Individual Parts Breakdown 

  

 

Item Part Description Qty. 
Part No. 

49328 
1 KETTLE PLUG 15A TWIST LOCK 1 49329 

2 SS FLEX CONDUIT – 16 IN LONG 1 77079-16 

3 7/16 CONDUIT BUSHING 1 77080NM 

4 CONNECTOR 90 DEGREE 1 46241 

5 KETTLE LEAD WIRE RED 1 49086 

6 KETTLE LEAD WIRE WHITE 1 49087 

7 KETTLE LEAD WIRE GREEN 1 49159 

 

  

 

 

 
“A”

“A”

VIEW A-A

4 

5 

3 2 

1 

6 

7 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 15 

 

 gmpopcorn.com

Kettle Lead Assembly (49328) – Individual Parts Breakdown 

  

 

Item Part Description Qty. 
Part No. 

49328 
1 KETTLE PLUG 15A TWIST LOCK 1 49329 

2 SS FLEX CONDUIT – 16 IN LONG 1 77079-16 

3 7/16 CONDUIT BUSHING 1 77080NM 

4 CONNECTOR 90 DEGREE 1 46241 

5 KETTLE LEAD WIRE RED 1 49086 

6 KETTLE LEAD WIRE WHITE 1 49087 

7 KETTLE LEAD WIRE GREEN 1 49159 

 

  

 

 

 
“A”

“A”

VIEW A-A

4 

5 

3 2 

1 

6 

7 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 15 

 

 gmpopcorn.com

Kettle Lead Assembly (49328) – Individual Parts Breakdown 

  

 

Item Part Description Qty. 
Part No. 

49328 
1 KETTLE PLUG 15A TWIST LOCK 1 49329 

2 SS FLEX CONDUIT – 16 IN LONG 1 77079-16 

3 7/16 CONDUIT BUSHING 1 77080NM 

4 CONNECTOR 90 DEGREE 1 46241 

5 KETTLE LEAD WIRE RED 1 49086 

6 KETTLE LEAD WIRE WHITE 1 49087 

7 KETTLE LEAD WIRE GREEN 1 49159 

 

  

 

 

 
“A”

“A”

VIEW A-A

4 

5 

3 2 

1 

6 

7 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 15 

 

 gmpopcorn.com

Kettle Lead Assembly (49328) – Individual Parts Breakdown 

  

 

Item Part Description Qty. 
Part No. 

49328 
1 KETTLE PLUG 15A TWIST LOCK 1 49329 

2 SS FLEX CONDUIT – 16 IN LONG 1 77079-16 

3 7/16 CONDUIT BUSHING 1 77080NM 

4 CONNECTOR 90 DEGREE 1 46241 

5 KETTLE LEAD WIRE RED 1 49086 

6 KETTLE LEAD WIRE WHITE 1 49087 

7 KETTLE LEAD WIRE GREEN 1 49159 

 

  

 

 

 
“A”

“A”

VIEW A-A

4 

5 

3 2 

1 

6 

7 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 15 

 

 gmpopcorn.com

Kettle Lead Assembly (49328) – Individual Parts Breakdown 

  

 

Item Part Description Qty. 
Part No. 

49328 
1 KETTLE PLUG 15A TWIST LOCK 1 49329 

2 SS FLEX CONDUIT – 16 IN LONG 1 77079-16 

3 7/16 CONDUIT BUSHING 1 77080NM 

4 CONNECTOR 90 DEGREE 1 46241 

5 KETTLE LEAD WIRE RED 1 49086 

6 KETTLE LEAD WIRE WHITE 1 49087 

7 KETTLE LEAD WIRE GREEN 1 49159 

 

  

 

 

 
“A”

“A”

VIEW A-A

4 

5 

3 2 

1 

6 

7 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 15 

 

 gmpopcorn.com

Kettle Lead Assembly (49328) – Individual Parts Breakdown 

  

 

Item Part Description Qty. 
Part No. 

49328 
1 KETTLE PLUG 15A TWIST LOCK 1 49329 

2 SS FLEX CONDUIT – 16 IN LONG 1 77079-16 

3 7/16 CONDUIT BUSHING 1 77080NM 

4 CONNECTOR 90 DEGREE 1 46241 

5 KETTLE LEAD WIRE RED 1 49086 

6 KETTLE LEAD WIRE WHITE 1 49087 

7 KETTLE LEAD WIRE GREEN 1 49159 

 

  

 

 

 
“A”

“A”

VIEW A-A

4 

5 

3 2 

1 

6 

7 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 16 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Front View 

  

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORD CLIP  2 46768 

2 LEAD-IN CORD 15 AMP PLUG     1 22038 

3 STRAIN RELIEF #SR-6P3-4      1 76026 

4 SIDE PANEL (Thick Acrylic Side Window) 2 69957 

5 FRONT PANEL (Thick Acrylic Front Window) 1 69956 

6 FRONT GLASS DECAL 1 49158 

  

 

 

 

1 

2 

3 

6 

5 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 16 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Front View 

  

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORD CLIP  2 46768 

2 LEAD-IN CORD 15 AMP PLUG     1 22038 

3 STRAIN RELIEF #SR-6P3-4      1 76026 

4 SIDE PANEL (Thick Acrylic Side Window) 2 69957 

5 FRONT PANEL (Thick Acrylic Front Window) 1 69956 

6 FRONT GLASS DECAL 1 49158 

  

 

 

 

1 

2 

3 

6 

5 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 16 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Front View 

  

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORD CLIP  2 46768 

2 LEAD-IN CORD 15 AMP PLUG     1 22038 

3 STRAIN RELIEF #SR-6P3-4      1 76026 

4 SIDE PANEL (Thick Acrylic Side Window) 2 69957 

5 FRONT PANEL (Thick Acrylic Front Window) 1 69956 

6 FRONT GLASS DECAL 1 49158 

  

 

 

 

1 

2 

3 

6 

5 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 16 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Front View 

  

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORD CLIP  2 46768 

2 LEAD-IN CORD 15 AMP PLUG     1 22038 

3 STRAIN RELIEF #SR-6P3-4      1 76026 

4 SIDE PANEL (Thick Acrylic Side Window) 2 69957 

5 FRONT PANEL (Thick Acrylic Front Window) 1 69956 

6 FRONT GLASS DECAL 1 49158 

  

 

 

 

1 

2 

3 

6 

5 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 16 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Front View 

  

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORD CLIP  2 46768 

2 LEAD-IN CORD 15 AMP PLUG     1 22038 

3 STRAIN RELIEF #SR-6P3-4      1 76026 

4 SIDE PANEL (Thick Acrylic Side Window) 2 69957 

5 FRONT PANEL (Thick Acrylic Front Window) 1 69956 

6 FRONT GLASS DECAL 1 49158 

  

 

 

 

1 

2 

3 

6 

5 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 16 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Front View 

  

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORD CLIP  2 46768 

2 LEAD-IN CORD 15 AMP PLUG     1 22038 

3 STRAIN RELIEF #SR-6P3-4      1 76026 

4 SIDE PANEL (Thick Acrylic Side Window) 2 69957 

5 FRONT PANEL (Thick Acrylic Front Window) 1 69956 

6 FRONT GLASS DECAL 1 49158 

  

 

 

 

1 

2 

3 

6 

5 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 17 

 

 gmpopcorn.com

Cabinet Breakdown – Exterior Rear View 

 

Item Part Description 
Part No. 

2660SR 

1 RED DOME  49456 

2* COMPLETE DOOR HARDWARE KIT 61380 

3 
HEAVY DUTY DOOR 2660 (door does not 

include hardware) 
49396HD 

4 UNIVERSAL POPCORN DECAL 41019 

5 MAGNETIC CATCH 47561 

6 MAGNETIC CATCH MT BRACKET       77089 

7 DROP PANEL 49210 

8 GLIDE 47328 

9 10-24 X 3/4  HX HD SCREW 41314 

10 CRUTCH TIP BLACK 70 DURO 49123 

11 OLD MAID PAN 49100 

12 KNOB LID LIFT 47120 

13 8-32 X 3/8 PH PAN W/SEMS 42227 

  

 

 

 

1 

3 

11 

2* 

5 6 

7 

8, 9 

10 12, 13 

2* 

*  Complete Door Hardware Kit  

(see next page for individual 

component breakdown) 

4 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 18 

 

 gmpopcorn.com

Door Hardware Kit 61380 - Individual Component Breakdown 

 

 

Item Part Description Qty. 
Part No. 

61380 
1 KNOB LID LIFT 2 47120 

2 TEE BOLT 2 75267 

3 8-32 X 5/16 SLOTTED HEX 8 49594 

4 8-32 X 3/8 PH PAN W/SEMS 8 42227 

5 ACORN NUT #8-32 8 47702 

6 MALE HINGE SHORT LEFT 2 41349 

7 FEMALE HINGE LEFT HAND 2 61359 

8 FEMALE HINGE RIGHT HAND 2 61373 

9 MALE HINGE SHORT RIGHT 2 41350 

 

  

7 6 

1 

4 

9 8 

2 

3 
5 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 19 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORN PAN 1 49211 

2 GLASS RETAIN STRIP, FRONT 1 49216 

3 GLASS RETAIN STRIP, REAR 2 49215 

4 GLASS STRIP 1 49318 

5 GLASS STRIP COVER 1 49319 

6 HEAT ELEMENT 120V, 50W 1 40031 

7 STRIP HEATER BRACKET 1 49425 

8 OLD MAID PAN 1 49100 

9 WIRING GUARD 1 49201 

  

 

 

 

 

3 

1 

9 

7 

2 
4 

5 

1 

6 

8 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 19 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORN PAN 1 49211 

2 GLASS RETAIN STRIP, FRONT 1 49216 

3 GLASS RETAIN STRIP, REAR 2 49215 

4 GLASS STRIP 1 49318 

5 GLASS STRIP COVER 1 49319 

6 HEAT ELEMENT 120V, 50W 1 40031 

7 STRIP HEATER BRACKET 1 49425 

8 OLD MAID PAN 1 49100 

9 WIRING GUARD 1 49201 

  

 

 

 

 

3 

1 

9 

7 

2 
4 

5 

1 

6 

8 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 19 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORN PAN 1 49211 

2 GLASS RETAIN STRIP, FRONT 1 49216 

3 GLASS RETAIN STRIP, REAR 2 49215 

4 GLASS STRIP 1 49318 

5 GLASS STRIP COVER 1 49319 

6 HEAT ELEMENT 120V, 50W 1 40031 

7 STRIP HEATER BRACKET 1 49425 

8 OLD MAID PAN 1 49100 

9 WIRING GUARD 1 49201 

  

 

 

 

 

3 

1 

9 

7 

2 
4 

5 

1 

6 

8 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 19 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORN PAN 1 49211 

2 GLASS RETAIN STRIP, FRONT 1 49216 

3 GLASS RETAIN STRIP, REAR 2 49215 

4 GLASS STRIP 1 49318 

5 GLASS STRIP COVER 1 49319 

6 HEAT ELEMENT 120V, 50W 1 40031 

7 STRIP HEATER BRACKET 1 49425 

8 OLD MAID PAN 1 49100 

9 WIRING GUARD 1 49201 

  

 

 

 

 

3 

1 

9 

7 

2 
4 

5 

1 

6 

8 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 19 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORN PAN 1 49211 

2 GLASS RETAIN STRIP, FRONT 1 49216 

3 GLASS RETAIN STRIP, REAR 2 49215 

4 GLASS STRIP 1 49318 

5 GLASS STRIP COVER 1 49319 

6 HEAT ELEMENT 120V, 50W 1 40031 

7 STRIP HEATER BRACKET 1 49425 

8 OLD MAID PAN 1 49100 

9 WIRING GUARD 1 49201 

  

 

 

 

 

3 

1 

9 

7 

2 
4 

5 

1 

6 

8 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 19 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORN PAN 1 49211 

2 GLASS RETAIN STRIP, FRONT 1 49216 

3 GLASS RETAIN STRIP, REAR 2 49215 

4 GLASS STRIP 1 49318 

5 GLASS STRIP COVER 1 49319 

6 HEAT ELEMENT 120V, 50W 1 40031 

7 STRIP HEATER BRACKET 1 49425 

8 OLD MAID PAN 1 49100 

9 WIRING GUARD 1 49201 

  

 

 

 

 

3 

1 

9 

7 

2 
4 

5 

1 

6 

8 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 19 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORN PAN 1 49211 

2 GLASS RETAIN STRIP, FRONT 1 49216 

3 GLASS RETAIN STRIP, REAR 2 49215 

4 GLASS STRIP 1 49318 

5 GLASS STRIP COVER 1 49319 

6 HEAT ELEMENT 120V, 50W 1 40031 

7 STRIP HEATER BRACKET 1 49425 

8 OLD MAID PAN 1 49100 

9 WIRING GUARD 1 49201 

  

 

 

 

 

3 

1 

9 

7 

2 
4 

5 

1 

6 

8 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 19 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORN PAN 1 49211 

2 GLASS RETAIN STRIP, FRONT 1 49216 

3 GLASS RETAIN STRIP, REAR 2 49215 

4 GLASS STRIP 1 49318 

5 GLASS STRIP COVER 1 49319 

6 HEAT ELEMENT 120V, 50W 1 40031 

7 STRIP HEATER BRACKET 1 49425 

8 OLD MAID PAN 1 49100 

9 WIRING GUARD 1 49201 

  

 

 

 

 

3 

1 

9 

7 

2 
4 

5 

1 

6 

8 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 19 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 CORN PAN 1 49211 

2 GLASS RETAIN STRIP, FRONT 1 49216 

3 GLASS RETAIN STRIP, REAR 2 49215 

4 GLASS STRIP 1 49318 

5 GLASS STRIP COVER 1 49319 

6 HEAT ELEMENT 120V, 50W 1 40031 

7 STRIP HEATER BRACKET 1 49425 

8 OLD MAID PAN 1 49100 

9 WIRING GUARD 1 49201 

  

 

 

 

 

3 

1 

9 

7 

2 
4 

5 

1 

6 

8 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 20 

 

 gmpopcorn.com

Cabinet Breakdown - Interior 

 
 

Item Part Description Qty. 
Part No. 

2660SR 

1 SMALL SWITCH BOX 1 48501 

2 LIGHTED ROCKER SWITCH 1 42798 

3 SMALL SWITCH LABEL 1 48502 

4 DPST ROCKER SWITCH 2 42532 

5 LIGHT SHIELD ANGLE 1 47799 

6 REFLECTOR FLOOD, 65W  (not shown)       1 41671 

7 REAR HANGER ARM 1 49009 

8 FRONT HANGER ARM 1 49010 

9 SPUR GEAR 1 47060 

10 SET SCREW 10-32 X 3/16 1 41742 

11 GEAR BLOCK ASSEMBLY 1 67194NM 

12 KETTLE RECPT 15A, TWST LC 1 49330 

  

 

 

 

 

 
2 4 

5 

6 

7 8 

9, 10 

11 

12 

1 3 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 21 

 

 gmpopcorn.com

Dome Interior - Electrical Breakdown 

 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 LAMP HOLDER 1 47047 

2 LIGHT SHIELD CONICAL 1 49480 

3 SMALL SWITCH BOX 1 48501 

4 KETTLE RECPT 1 49330 

5 KETTLE DRIVE MOTOR 1 47038 

6 SNAP BUSHING, .500 IN 1 47236 

7 POPCORN HEAT CONTROL 1 55269 

8 HEAT CONTROL BRACKET 1 77860 

 

  

 

 

 

 

1 

2 

3 

4 

5 

8 7 6 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 21 

 

 gmpopcorn.com

Dome Interior - Electrical Breakdown 

 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 LAMP HOLDER 1 47047 

2 LIGHT SHIELD CONICAL 1 49480 

3 SMALL SWITCH BOX 1 48501 

4 KETTLE RECPT 1 49330 

5 KETTLE DRIVE MOTOR 1 47038 

6 SNAP BUSHING, .500 IN 1 47236 

7 POPCORN HEAT CONTROL 1 55269 

8 HEAT CONTROL BRACKET 1 77860 

 

  

 

 

 

 

1 

2 

3 

4 

5 

8 7 6 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 21 

 

 gmpopcorn.com

Dome Interior - Electrical Breakdown 

 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 LAMP HOLDER 1 47047 

2 LIGHT SHIELD CONICAL 1 49480 

3 SMALL SWITCH BOX 1 48501 

4 KETTLE RECPT 1 49330 

5 KETTLE DRIVE MOTOR 1 47038 

6 SNAP BUSHING, .500 IN 1 47236 

7 POPCORN HEAT CONTROL 1 55269 

8 HEAT CONTROL BRACKET 1 77860 

 

  

 

 

 

 

1 

2 

3 

4 

5 

8 7 6 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 21 

 

 gmpopcorn.com

Dome Interior - Electrical Breakdown 

 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 LAMP HOLDER 1 47047 

2 LIGHT SHIELD CONICAL 1 49480 

3 SMALL SWITCH BOX 1 48501 

4 KETTLE RECPT 1 49330 

5 KETTLE DRIVE MOTOR 1 47038 

6 SNAP BUSHING, .500 IN 1 47236 

7 POPCORN HEAT CONTROL 1 55269 

8 HEAT CONTROL BRACKET 1 77860 

 

  

 

 

 

 

1 

2 

3 

4 

5 

8 7 6 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 21 

 

 gmpopcorn.com

Dome Interior - Electrical Breakdown 

 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 LAMP HOLDER 1 47047 

2 LIGHT SHIELD CONICAL 1 49480 

3 SMALL SWITCH BOX 1 48501 

4 KETTLE RECPT 1 49330 

5 KETTLE DRIVE MOTOR 1 47038 

6 SNAP BUSHING, .500 IN 1 47236 

7 POPCORN HEAT CONTROL 1 55269 

8 HEAT CONTROL BRACKET 1 77860 

 

  

 

 

 

 

1 

2 

3 

4 

5 

8 7 6 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 21 

 

 gmpopcorn.com

Dome Interior - Electrical Breakdown 

 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 LAMP HOLDER 1 47047 

2 LIGHT SHIELD CONICAL 1 49480 

3 SMALL SWITCH BOX 1 48501 

4 KETTLE RECPT 1 49330 

5 KETTLE DRIVE MOTOR 1 47038 

6 SNAP BUSHING, .500 IN 1 47236 

7 POPCORN HEAT CONTROL 1 55269 

8 HEAT CONTROL BRACKET 1 77860 

 

  

 

 

 

 

1 

2 

3 

4 

5 

8 7 6 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 21 

 

 gmpopcorn.com

Dome Interior - Electrical Breakdown 

 

 

Item Part Description Qty. 
Part No. 

2660SR 

1 LAMP HOLDER 1 47047 

2 LIGHT SHIELD CONICAL 1 49480 

3 SMALL SWITCH BOX 1 48501 

4 KETTLE RECPT 1 49330 

5 KETTLE DRIVE MOTOR 1 47038 

6 SNAP BUSHING, .500 IN 1 47236 

7 POPCORN HEAT CONTROL 1 55269 

8 HEAT CONTROL BRACKET 1 77860 

 

  

 

 

 

 

1 

2 

3 

4 

5 

8 7 6 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 22 

 

 gmpopcorn.com

Accessories 

 

 

Item Part Description Qty. Part No. 

1 STAMPED ALUMINUM SCOOP 1 2071 

2 MEASURE 6.5CC (Flavacol Cup) 1 47678 

3 6 OZ. MEASURE 1 49049 

 

 

  

Aluminum Scoop Measure 6.5 cc Measure 6 oz. 



   
6 oz. Pop About Popper Model No. 2660SR 
 

Page 22 

 

 gmpopcorn.com

Accessories 

 

 

Item Part Description Qty. Part No. 

1 STAMPED ALUMINUM SCOOP 1 2071 

2 MEASURE 6.5CC (Flavacol Cup) 1 47678 

3 6 OZ. MEASURE 1 49049 

 

 

  

Aluminum Scoop Measure 6.5 cc Measure 6 oz. 


